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07/31/04 Cabs and Cargo Beds

HYDRAULICTILT BED KIT

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 1015640 Kit, Hydraulic Tilt Bed (gasoline vehicles) (includes items 2 - 37)........cccceee..ee 1 | Carryall2

2 1016136 Pump Assembly, Hydraulic Tilt Bed ..o 1 | Carryall 2 Plus

3 1015623 Adapter, Straight Thread .........cceocieriie e 2 |Turf2

4 1015621 Bracket, Hydraulic PUump MouNting ......c.covieevineriniieeieeeeeee e 1 | Turf252

5 1012463 Screw, Hex-Head Cap, 3/8-16 X 7/8.....cuueeiieeiie i e ceereeeeer e e sseeae e 2

6 357 Washer, LOCK, 3/8 ... ..t e e 6

7 1011990 Washer, Flat, 3/8.......coocii e 6

8 1010934 Screw, Hex-Head Cap, 5/16-18 X 1....iiieiiieiie i cee e cecrveeee e e 2

9 1241 Washer, Flat, 5/16 .....coocc et 6

10 7174 WaSher, LOCK, 5716 ..ottt e s ee e e e ee e e e e ee s 2

11 1242 NUL, HEX, 5/16-18 .ttt e e 2

12 1015615 Weldment, Actuator AJapter........i e iiciieir e e e e e e s 1

13 1010177 Bolt, Hex-Head, 3/8-16 X 2......coc ittt 1

14 1015608 Spacer, SMall TUDE ......eeiieieiie et 1

15 1010138 Nut, Hex Dimpled LOck, 3/8-16 .......ccouceeriereeieer e 1

16 1010435 Bolt, Carriage, 5/16-18 X 1 ...ccii it 4

17 7473 Nut, NYIon LOCK, 5/16-18 .....eriiieeiiee it s 5

18 1015617 Cylinder, Hydraulic Tilt Bed ..........cccoiiiiimnniieeiiiie e 1

19 1015624 Elbow, 90°, Straight Tread .........cooceveeeirieer e 2

20 101570401 Decal, Warning, Hydraulic Cylinder ...........ccoieiiiiiiniiciee e 1

21 1015616 Hose Assembly, HydrauliC ..........ccccoviiiiiiniiien e, 2

22 1015638 Wire Harness (includes items 23 - 28).......cccoviiieieiiiieniie e 1

23 101888401 Wire Assembly, #14 Red (includes item 24)..........cccoeiiiiiiiiieiine e, 1

24 101881801 Breaker, CirCUIL ....c.ovo ittt 1

25 N/A Wire Assembly, #14 YellOW .......c..coviviiiniiiiiiiie e 1

26 N/A Wire Assembly, #14 Red ......ooiiiriiiie e 1

27 N/A Wire Assembly, #14 Black.......cccoooiiiiiiiieiii e 1

28 1015636 SWItCh, TOGGIE ... 1

29 1014557 AT a1 o o P TR < TSR 1

30 1015653 DecCal, UP/DOWN ....ceiiiieeiieee e stte e s e see e e e e smn e anee e snn s 1

31 7561 Bolt, Hex-Head, 3/8-16 X 3....ci oo e e e 1

32 1015610 Spacer, Large TUDE ..o 1

33 1015612 Bracket, Cylinder MOUNtING ......ccvrvieemieeer e 1

34 705 Screw, Hex-Head, 3/8-16 X 1-1/4 ...u.viieeiie et eieier et s s e ean s e ea s ennrns 2

35 320 Screw, Hex-Head, 3/8-16 X 1 ...t s e e 2

36 706 NUE, HEX, B/8-16 ...ieei et 4

37 8990 THE, WIiEE ettt ettt e s et a e e e e e n s ae e s b e e e e senrena e e 8

38 101895301 *Kit, Reservoir, Hydraulic Pump (includes reservoir and gasket) (not shown) | A/R
*Use automatic transmission uid with the reser voir kit.
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